
12/03/2010  1 

2010 Emerging Constituents 
Sampling Report 

of  the 

Emerging  Constituents Program Task Force 
 

 

 
 

  

 
 

December, 2010 



12/03/2010  2 

2010 Emerging Constituents Sampling Report of the Emerging 
Constituents Program Task Force 

 

 

Table of Contents 
 
 
Section           Page 
 
I. Executive Summary………..…………………………………………………………………………………………..  3 
 
II. Background………………………………………………………………………………..………….….……………….  4 
 
III. Study Approach……………………………………………………………………………………..….…….….………  7 
 
IV. EC Sampling Results……………………………………………………………………………………..….…......…  9 
 
V. QA/QC Data for EC Samples……….………...……………………………………………………...…..….….  10 
 
VI. Conclusions and Recommendations.…………………………………………………………......………..  13 
[...]
effluent is then sent to the recycled water distribution reservoir system 

or through a dechlorination system for discharge to the Butterfield 
Drain. 

  

Water is then permeated by negative pressure 
through membrane modules. Permeate flow is 
then pumped and dosed for disinfection into a 

chlorine contact basin. From the chlorine 
contact basin permeate is pumped into the 

recycled water system or is dechlorinated for 
discharge into the Temescal Creek 

Design Capacity (mgd) 5.5 6 3 1 

Solids Handling Anaerobic digestion solids are dewatered by a belt filter press. 
Filter press cake is then thermally dried to a 90% dry pellet.     

Location (X,Y)   (33.89202000, 
-117.60907000) 

(33.88220442, 
-117.55613382) (33.82240000,-117.50724000) 

Comments         



 

12/03/2010  

City of Riverside 
Facility(ies) Riverside Regional Water Quality Control Plant 

Preliminary & Primary 
Treatment  Mechanical bar screens, grit chambers, chemical addition, primary clarifiers. 

Secondary Treatment Aeration trains with oxic/anoxic zones, secondary clarifiers, flow equalization. 

Tertiary Treatment Coagulation/Flocculation, sedimentation, filtration, chlorination, dechlorination 

Design Capacity (mgd) 40 

Solids Handling 
Dissolved Air Flotation Thickening (DAFT) of Waste Activated Sludge (WAS), mesophilic 

anaerobic digestion of primary and secondary solids, and belt press and centrifuge dewatering 
of digested sludge.  

Location (X,Y) (33.96405000,-117.45873000) 

Comments   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

12/03/2010  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

City of Redlands WWTP  

Facility(ies) WWTP 

Preliminary & Primary 
Treatment  

• Headworks with grit removal 
• Primary clarification 

• Trickling filter to reduce peak organic loadings 

Secondary Treatment 

• Equalization basins 
• Nitrification/denitrification basins 

• Secondary clarification 
• Percolation ponds 

• MBR (Membrane Biological Reactor) to provide coagulated, filtered and disinfected effluent (recycled water 
use) 

• Chlorine contact basins 

Tertiary Treatment   

Design Capacity (mgd) 9.5 

Solids Handling 

• 3 Primary anaerobic digesters 
• 1 Secondary digester 

• 2  Dissolved air floatation thickeners 
• 2  Centrifuges 
• Degas ponds 
• Drying Beds 

Location (X,Y) (33.96405000,-117.4587300) 

Comments   



 

12/03/2010  

 
 
 
 
 
 
 
 
 
 
 
 

City of Rialto Facility 

Facility(ies) City of Rialto WRF 

Preliminary & 
Primary Treatment  Mechanical bar screens, grit chambers, primary clarifiers, flow equalization/emergency storage basins 

Secondary 
Treatment Aeration trains with oxic/anoxic zones, secondary clarifiers 

Tertiary Treatment Coagulation/Flocculation, filtration, chlorination, dechlorination 

Design Capacity 
(mgd) 11.7 

Solids Handling Solids treatment includes gravity thickener, anaerobic digestion, digester gas utilization, and belt press 
dewatering. Belt press filtrate is pumped to the headworks for re-treatment 

Location (X,Y)   

Comments   



 

12/03/2010  

City of San Bernardino Facilities 

Facility(ies) Colton San Bernardino RIX 

Preliminary & Primary 
Treatment  

Mechanical bar screens, grit chambers, 
chemical addition, primary clarifiers. 

Mechanical bar screens, grit chambers, chemical 
addition, primary clarifiers.   

Secondary Treatment Aeration trains with oxic/anoxic zones, 
oxidation ditches, secondary clarifiers. 

Aeration trains with oxic/anoxic zones, oxidation 
ditches, secondary clarifiers.   

Tertiary Treatment     

Infiltration/extraction through in-situ soil 
(conventional tertiary filtration using Dynasand or 
Aquadisk also available for partial flows) followed 

by ultraviolet disinfection. 

Design Capacity (mgd) 40 MGD, influent flow to RIX. 40 MGD, influent flow to RIX.   

Solids Handling       

Location (X,Y)     (34.04290345,-117.36050077) 

Comments Colton and San Bernardino Facilities provide treatment through secondary effluent. RIX receives secondary effluent treated water only 
for infiltration. 

 
 
 
 
 
 
 
 
 
 



 

12/03/2010  

EMWD Regional Water Reclamation Facilities Treatment Processes 
RWRF San Jacinto Valley Moreno Valley Perris Valley Sun City Temecula Valley 
Plant # 1 1 & 2 1 2 1 1 & 2 

Preliminary 
Treatment 

Mechanical Screens and Grit 
removal 

Common Mechanical 
Screens and Grit removal 
(Plant 1 Influent EQ Basin) 

Screens and Grit 
removal 

Mechanical Screens 
and Grit removal 

Screens and Grit 
removal 

Common Mechanical 
Screens and Grit 

Primary 
Treatment Primary Clarifiers 

Plant 1Primary Clarifiers; 
Plant 2 Modified Bardenpho 

Selectors 
Primary Clarifiers Modified Bardenpho 

Selectors 

Primary Clarifiers 
w/ Primary EQ 

Basin 

Primary Clarifiers w/ Primary 
EQ Basin 

Secondary 
Treatment 

Diffused activated sludge 
modified for biological 

nitrification/denitrification 
(NDN), secondary clarifiers 

Plant 1Diffused activated 
sludge modified for biological 

NDN, secondary clarifiers; 
Plant 2 MLE modified, 

secondary clarifiers  

Diffused activated 
sludge, secondary 

clarifiers 

Temporary Modified 
Bardenpho with 

additional aeration 

Diffused activated 
sludge, 

secondary 
clarifiers 

Diffused activated sludge w/ 
biological NDN, secondary 

clarifiers 

Secondary 
EQ Basin Yes Yes No Yes No Yes 

Secondary 
Capacity  
(mgd) 

11 16 3 12 (Temporary) 3 18 

Tertiary 
Train # 1 1 1 (Not in Use) 2 N/A 1 

Tertiary 
Treatment 

Coagulant, Filtration (cloth), 
Chlorination  

Coagulant, Filtration (media), 
Chlorination 

Diverted to Tertiary 
Train 2 

Coagulant, Filtration 
(media & cloth), 

Chlorination 
N/A Coagulant, Filtration (media 

& cloth), Chlorination 

Tertiary 
Capacity, 
mgd 

12.45 15.8 2.41 30 N/A 22.4 

Solids 
Handling 

Sludge thickening, 
Anaerobic digestion, belt 

press & centrifuge, sludge 
drying beds and co-
generation (future) 

Sludge thickening, Anaerobic 
digestion, belt press & 

centrifuge, sludge drying 
beds and Fuel Cell (future) 

Aqua belt 
thickener, Aerobic 

digestion 
Straight Waste Aqua belt 

thickener, Aerobic 
digestion, Belt 

Press 

Sludge thickening, 
Anaerobic digestion, belt 

press & centrifuge, sludge 
drying beds and co-
generation (future) Belt Press & Centrifuge 

Location (33.79858075,-
117.01134973) 

(33.87057566,-
117.21547013) (33.75201130,-117.19584693)   (33.50632258,-

117.16913646) 

Comments             



 

12/03/2010  

Pictures of EMWD’s RWRF’s 

     

     

Moreno Valley Plant San Jacinto Valley Plant 

Perris Valley Plant Temecula Valley Plant 



 

12/03/2010  

Elsinore Valley Municipal Water District Facilities 

Facility(ies) Regional WRP Railroad Canyon WRP Horsetheif Canyon Facility 

Preliminary & Primary 
Treatment  Mechanical bar screens, grit chambers Mechanical rotating screen Mechanical bar screens, gravity grit 

chambers 

Secondary Treatment Aeration trains with oxic/anoxic zones, secondary clarifiers, Biological and 
Chemical P removal 

Aeration trains with oxic/anoxic zones, 
secondary clarifiers Oxidation Ditch, secondary clarifiers 

Tertiary Treatment Coagulation/Flocculation, sedimentation, filtration, UV disinfection Coagulation/Flocculation, 
sedimentation, filtration, chlorination,  

Coagulation/Flocculation, 
sedimentation, filtration, chlorination 

Design Capacity (mgd) 8 1.3 0.5 

Solids Handling 

The solids handling for this facilityis accomplished in one of two 
processes (drying Beds and mechanical dewatering) and is comprised of 

waste activated sludge. Mechanical dewatering is through a belt filter 
press. The belt press filtrate is recycled through the headworks. 

Dewatered solids are sent off site to be composted and disposed of.  

Biosolids (WAS) from this facility is 
sent to the District’s Regional Facility 

for final treatment and disposal. 

Waste activated sludge is dewatered 
and sent off site for composting and 

final disposal 

Location (X,Y) (33.68152116,-117.34027456) (33.65741929,-11729547283) (33.73423322,-117.42690348 
Comments       

 
 
 
 
 
 
 



 

12/03/2010  

Inland Empire Utilities Agency Facilities 

Facility(ies) RP-1 RP-4 RP-5 CCWRF 

Preliminary & 
Primary Treatment  

Mechanical bar screens, gritchambers, chemical 
addition,primary clarifiers, flow 

equalization/emergency storage basins 

Mechanical bar 
screens, grit 

chambers, chemical 
addition, 

primary clarifiers 

Mechanical bar screen, grit chambers, one 
storage basin, primary clarifiers 

Mechanical bar screen, 
grit removal, chemical 

addition, primary 
clarifiers, emergency 

storage basin 

Secondary Treatment Aeration trains with oxic/anoxiczones, secondary 
clarifiers 

Aeration basins with 
oxic/anoxic zones, 
secondary clarifiers 

Aeration basins with 
anoxic/oxic zones, 
secondary clarifiers 

Aeration basins with 
anoxic/oxic zones, 
secondary clarifiers 

Tertiary Treatment Coagulation/Flocculation, 
sedimentation, filtration, chlorination, dechlorination 

Coagulation/Flocculati
on, filtration, 

chlorination, de-
chlorination (not used), 
emergency diversion 

pond 

Coagulation/Flocculation, filtration, 
chlorination, dechlorination, 

emergency 
overflow pond 

Coagulation/flocculation, 
filtration, chlorination, 

dechlorination 

Design Capacity 
(mgd) 44 14 

15 (and 1.3 mgd RP-2 
sludge treatment system 

wastewater flows) 
11.4 

Solids Handling 

The solids handling for these facilities takes place at RP-1.   RP-4 primary 
sludge and waste activated sludge are conveyed through the sewer system and 
enter RP-1 as influent. Solids treatment includes gravity thickener and dissolved 

air flotation thickeners, anaerobic digestion, digester gas utilization, and belt 
press dewatering. Belt press wash water is pumped to the DAFT units where 

the solids can be recovered and the remaining liquid is returned to the activated 
sludge process Belt press filtrate is pumped to the Non- 

Reclaimable Waste System (NRWS) line and is ultimately treated by the County 
Sanitation Districts of Los Angeles County. 

Primary and waste activated sludge wastes from RP-5 and CCWRF are 
piped to the regional solids handling facility at RP-2 for sludge 

treatment. The solids treatment system at RP-2 includes gravity 
thickeners; dissolved air flotation thickeners; anaerobic digestion; 

aerobic digestion; belt 
press, and centrifuge dewatering. Dewatered biosolids are hauled away 

to approved disposal sites Sludge treatment system wastewater from 
RP-2 is pumped back to headworks of RP-5. 

Location (X,Y)     (33.96655000,-117.67358000) (33.98223500, 
-117.69530000) 

Comments 
IEUA plans to construct a building to house four new 
centrifuges for dewatering digested sludge. This will 

replace the belt press dewatering. The 
tentative project completion and start-up date is 2012. 

Sample identified as 
RP-1 002 is a blend of 

RP-1 and RP-4 
    

 
 
 



 

12/03/2010  

Irvine Ranch Water District Facilities 

Facility(ies) Michelson Water Reclamation Plant Unit Processes Los Alisos Water Reclamation Plant Unit Processes 

Preliminary & Primary 
Treatment  

Bar screens, grinders, iron salts addition, Settling of raw sewage and tertiary 
filter backwash, Storage to equalize flow into the activated sludge system Gravity grit removal and disposal, Stair screens, grinders 

Secondary Treatment Anoxic-Oxic activated sludge with nitrogen removal, chemical addition Sequential aerated pond system with settling, CBOD removal only 

Tertiary Treatment 
Chemical addition, dual media gravity filtration 

Disinfection with sodium hypochlorite, extended contact time to meet Title 22 
requirements 

Chemical addition, dual media gravity filtration, Disinfection with sodium 
hypochlorite 

Design Capacity (mgd)     

Solids Handling Primary and secondary sludge mixed with iron salts and pumped to Orange 
County Sanitation District for treatment and disposal 

Sludge digestion in the aerated pond system, chemical addition, plate and frame 
filter press dewatering, hauled off site for disposal/reuse. 

Location (X,Y) (33.67001735,-117.84088528) (33.63874857,-117.71700366) 

Comments     
 
 
 
 
 
 
 



 

12/03/2010  

Western Riverside County Regional Wastewater Authority Facility 
Facility(ies) WRCRWA River Road Plant 

Preliminary & Primary 
Treatment  

Aerobic Digestion 
Oxidation Ditch 

Secondary Treatment Secondary Clarifiers 

Tertiary Treatment UV Disinfection 
Tertiary Filters 

Design Capacity (mgd)   

Solids Handling   

Location (X,Y) (33.92829244,-117.60371742) 

Comments   

 

 
WRCRWA River Road Plant 



 

12/03/2010  

Yucaipa Valley Water District Facility 

Facility(ies) Henry N. Wochholz Regional Water Reclamation Facility (WRWRF) 

Preliminary & 
Primary Treatment Mechanical bar screens, grit chambers, primary clarifiers, flow equalization and emergency storage basins 

Secondary 
Treatment Parallel anoxic basins, Integrated fixed-film activated sludge aeration basins, secondary clarification basins 

Tertiary Treatment Secondary equalization basins, Pall Microfiltration system, Ultraviolet disinfection system 

Design Capacity, 
mgd 6.7 

Solids Handling DAF (dissolved air flotation) system, Anaerobic digesters receive sludges from primary sedimentation basins and DAF 
system. Belt Filter Press for dewatering of solids. Solids are taken to a local recycler for additional treatment (composting).  

Location (X,Y) (34.00692000,-117.09277000) 
Comments   

 

 
 


